SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 932.37631 MHz -47.07 dBm -34,07 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.22689 MHz -46,90 dem -33,90 di
1.000 GHz 1.840 GHz 1.000 MHz 1.59505 GHz -47.18 dBm -34.18 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.65214 GHz -46.99 dBm -33.99 d
1,920 GHz 3,000 GHz 1.000 MHz 2,49059 GHz -45,78 dBm -32,78 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,48501 GHz -45,94 dBm -32,94 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85792 GHz -41.98 dBm -28.98 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.85651 GHz -42,01 dém -28.01 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64554 GHz -41.02 dBm -28.02 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61555 GHz -41.20 dBm -28.20 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.77404 GHz -38.74 dBm -25.74 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.61532 GHz -38.59 dBm -25.59 dB
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Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -46.97 dBm -33.97 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59715 GHz -47.05 dBm -34.05 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51758 GHz -45.61 dBm -32,61 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93242 GHz -41.92 dbm -28.92 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.62155 GHz -41.25 dBm -28.25 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60990 GHz -38.64 dBm -25.64 dBb
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri L
Ref Level 0.00 dBm  Offset 11,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -46.97 dBm -33.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -46.94 dBm -33.94 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -44.87 dBm -31.87 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.80327 GHz -47.07 dBm -34.07 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.49491 GHz -45,82 dBm -32.82 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50930 GHz -45.,38 dBm -32.88 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99392 GHz -41.91 dBm -28.91 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93692 GHz -42,04 dBm -25.04 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64754 GHz -41.30 dBm -28.30 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60655 GHz -41.16 dBm -28.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.79503 GHz -38.76 dBm -25.76 dBb 13.000 GHz 19,500 GHz 1.000 MHz 15.78104 GHz -38.73 dém -25.73 dB
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Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 804.74513 MHz -46.92 dBm -33.92 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65718 GHz -46.96 dBm -33.96 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92126 GHz -43,55 dBm -30,55 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99442 GHz -41.98 dBm -28.98 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.61205 GHz -41.16 dBm -28.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78054 GHz -38.54 dBm -25.54 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Swesp

Ref Level 0.00 dBém
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 930.52204 MHz -47.02 dBm -34.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -46.85 dBm -33.85 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -45.44 dBm -32.44 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.62066 GHz -47.13 dBm -34.13 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.52982 GHz -45,94 dBm -32,94 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.43339 GHz -45.,38 dBm -32.88 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93542 GHz -42.05 dBm -29.05 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91342 GHz -41.91 dBm -28.91 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.59005 GHz -41.20 dBm -28.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63205 GHz -41.26 dBm -28.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.77904 GHz -38.79 dBm -25.79 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.77454 GHz -38,57 deém -25.57 di
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 11.90 dB
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Mode Auto Sweep
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -47.06 dBm -34.06 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60387 GHz -47.04 dBm -34.04 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92306 GHz -44.,80 dBm -31.80 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52292 GHz -42.04 dBm -29.04 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63555 GHz -41.17 dBm -28.17 dB
13,000 GHz 19,500 GHz 1.000 MHz 15.77554 GHz -38,60 dBrm -25.60 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0002
30 Normal Voltage 0.0030
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0029

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0032
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0046
20 Normal Voltage 0.0000
20 Battery End Point 0.0019

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.45 4.52 4.75 5.83
Middle CH 3.30 4.67 4.55 5.83 PASS
Highest CH 3.48 4.87 4.81 6.03
Mode LTE Band 26 / 15MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.43 6.41 - -
Middle CH 5.91 6.46 - - PASS
Highest CH 6.06 6.52 - -
TEL : 886-3-327-3456 Page Number : A26-1 of 51

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26 / 15MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 10,90 d&
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Trace 1 | 22,93 dem 26,39 dbm 3.45 d8 2.67 0B 3.39 6B 8 3.51 08 Trace 1 | 2284 dbm 28,39 dbm 5.54 d8 2.52 d8 4.17 d8 4.87 da 5.30 08
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,90 d&
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l—
L ] ) B e

i

y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | | D19 | Do |
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26 / 15MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

2ctrum i i
Ref Level 30.00 cbm  Offset 10,90 db Ref Level 30.00 cbm  Offset 10,90 db
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Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
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| ——— I e——

Middle Channel / 1RB

Middle Channel / Full RB

L

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 10,90 db Ref Level 30.00 cbm  Offset 10,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
S
o
0.0 -
5 % S
< . <
1€ >
N X
3 Y
N Y \
1€ 1€ 1
\\
1
1 1 }
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o124 dem 27,28 dem 5.04 d8 3.04 0B 5.1 dB £.91 d8 5.03 08 Trace 1 | 20,83 dem 28,39 dbm 7.57 da 3.16 d8 5.28 dB 5.46 d8 7.16 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.24 | 123 | 3.03 | 301 | 499 | 489 | 985 | 983 | 1454 | 1439 | - -
Middle CH 122 | 122 | 305 | 298 | 483 | 485 | 9.83 | 981 | 14.39 | 1427 | - -
HighestCH | 1.23 | 122 | 305 | 3.02 488 | 491 | 985 | 9.73 | 1448 | 1448 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
LowestCH | 1.21 - 3.03 5.00 - 9.95 14.21 - -
Middle CH 1.23 - 2.98 4.93 - 9.71 14.48 - -
Highest CH | 1.22 - 3.02 4.89 - 9.71 14.39 - -
TEL : 886-3-327-3456 Page Number 1 A26-5 of 51
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

L I

J

= )
Ref Level 30.00 Gem  Offset 10.00 db = RBW 30 Wiz Ref Level 30.00 cbm  Offset 10.90 db = RBW 30 khz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o Att 30 dE SWT 632 ps @ VBW 100kHz  Mode Auto FET
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
17.37 dbm| 17.12 dbm
824.99090 MHzZ 825.07760 MHz]
20 20
. A 26.00 dB| . vy 26.00 dB|
- I il 1236400000 MHz o T’ et il 1.228000000 MH|
667.3 Qfactor | 671.9
\
ad v od s
i } |5
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{ / \
200 204 :
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N L el ! Btiig, T2 Ao RUAN i
S'de e LA . — v
a0 d -0d
504 -50.d
60 df 60 di
GF B24.7 MHz 1001 pts Span 2.0 MHz GF 524.7 MHz 1001 pts Span 2.8 Mz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 824.9909 MHz 17.37 dem nd8 down 1.2354 MHz ML 825.0776 Mz 17.12 dem nd8 down 1.228 Wz
T 1 824.0818 MHz -8.90 dBm ndd 26.00 B TL L 8240846 MHz -8.63 dBm n 25.00 d8
T2 1 825.3182 MHz -5.00 dBm Q factor 567.3 T2 1 825.3126 MHz -8.99 dBm Q factor 671.9

J

Middle Channel /

1.4AMHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 16.08 dBm)
ML m 836.64550 MHZ,
20 20
N ~nd - 26.00 dB - X_ ndn 26.00 dB
RNV WP N [ RPN PRSP DN P AW v SR
g Bl Y 1.222400000 MHz| 0d At - Aoy N 1.219600000 MHz
Q factor | 684.6] Q factor 686.0
od / . 0 di 4
T Xz Il
-1od Y ¥ L0 d 5
/ | /
204 Ve 20
ey L " o i I
a) . - ooy
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.7937 MHz 17.31 dBm nd@ down 1.2224 MH2 M1 1 B836.6455 MHz2 16.88 dBm nd@ down 1.2196 MHZ
T 1 935.8848 MHz -8.71 dBm nd8 26.00 dB TL L £35,6058 MHz -9.21 dBm nd8 26.00 d8
T2 1 837.107 MHz -8.82 dBm Q factor 684.6 T2 1 B837.1154 MHz -8.95 dBm Q factor 686.0
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Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.77 dBm) MiL1] 16.77 dbm)
B47.82450 MHz " 84810980 MHZ
e BV PN S .R\’B . 26.00 dB & T A _nds 26.00 dB
04 A i A 1.228000000 MHz 04 o o N e i 1.219600000 MHZ
Q factor 690.4) Q factor 695.4
od 4 0
-t d -10 di
/

20d - 20 d -

P, N L -\

n S P v . il Lo TN
e P P I WA\ 5 .
-40 -40 df
50 d -50 d
-60 df 60 d
CF 848.9 MHz 1001 pts Span 2.8 MHz CF 848.8 MHz 1001 pts Span 2.8 MHz

Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 947.8245 MHz 16.77 dBm nd@ down 1,228 MHz ML 548, 1098 MHz 16.77 dBm nd@ down 12196 MHz
T fy 847.6845 MHz -9.43 dam nds 26.00 dB TL L B47,6058 MHz -9.12 dam nds 26,00 da
T2 1 943.9126 MHz -9.24 dBm q factor 590.4 T2 1 £48.9154 MHz -9.43 dBm q factor 535.4
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 1890 dBm)| MI[1] 18.11 dBm
M1 824.50500 MHz
20 20
AT B 26.00 dB I /_N_-.g(u . 26.00 dB
104 / w 3.033000000 MHZ| 10 4 - 3.009000000 MHZ|
7 Q factor 2718 T Q factor 274.7
od 3 0 di —
¥ Y
-10 df -10 d +
\ / \
204 20d
—
N Ve A T 4 VA N
k 30
40 d 40 d
50 d S0 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 824.505 MHz 18.30 dBm nd@ down 3.033 MHz M1 B26.525 MHz 18.11 dBm nd@ down 2,009 MHZ
T 1 823.9835 MHz ~7.24 dBm nd8 26.00 dB TL L £24,0255 MHz -7.74 dBm n 26,00 d8
T2 1 827.0165 MHz -7.60 dBm Q factor 271.8 T2 1 B827.0345 MHz -7.81 dBm Q factor 274.7
L it ] - L ) ] L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.02 dBm) ™M1[1] 17.73 dBm)
M LHE HH90 MHZ M1 836.31420 MHz|
20 20 r
) Py e 26.00 dB P VAV PN VAN RN 26.00 dB
104 I 3.050900000 MHZ| 10 4 Bwe 2.979000000 MHZ|
Q factor \\ 273.9 7 Q factor 280.7
od 0 d
] [ il \
10 df ! 4 10 db 1 ki
R - E 4
] | J \
204 e 20d —
AT A e N
g -30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.5580 MHz 19.02 dam nd8 down 2.0509 MHZ ML 835.3142 MHz 17.73 dam nd8 down 2,979 WAz
T 1 834.9775 MHz -6.67 dBm nd8 26.00 dB TL L £35.0195 MHz -7.70 dBm nd8 26,00 d8
T2 1 838.0285 MHz -7.18 dBm Q factor 273.9 T2 1 B837.99B5 MHz -8.21 dBm Q factor 280.7

L I ]

J

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.17 dBm) ™M1[1] 17.06 dBm)
11 846.69680 MHZ M 848.13540 MHZ,
20 20
- » ~ 26.00 dB - - 26.00 dB
T A A S Bl SV A N SN S
Q factor \ 277.5] ,’ Q factor 4 281.3
od L \ 0 d |
o E i ¥
10 df T 10 d -
/ Y /
/ \
204 - - 20 d + S —
A Ve T e S
e = =0
40 df 40 de
50 d S0 d
-6 df -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 846.6968 MHz 18.17 dBm nd@ down 3.0509 MH2 M1 1 B4B.1354 MHz 17.86 dBm nd@ down 2015 MHZ
T 1 945.9835 MHz -6.04 dBm nd8 26.00 dB TL L £46.0135 MHz -8.23 dBm 26,00 d8
T2 1 949.0345 MHz -7.55 dBm Q factor 277.5 T2 1 B849.02B5 MHz -8.42 dBm 281.3
L )i ] o (]

TEL : 886-3-327-3456 Page Number 1 A26-7 of 51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.22 dBm) ™M1[1] 16.20 dBm)
1 627.32900 MHz H 624.45200 MHZ,
20 20
A dB A 26.00 dB E . ndp 26.00 dB
0u A A ot e el man oy 4.985000000 MHz 04 7 PSP ol e 4.885000000 MHZ]
N Q factor \ 166.0) ; Q factor \ 168.8
\
1
o d 0 di ]
2 by i
-10 d \ Z10d ;i v\
20 d - 20 d ! \
i W o I PN V. (o
o e el by o Sy s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 827.329 MHz 17.22 dBm nd@ down 4.985 MHz M1 B24.452 MHz 16.20 dBm nd@ down 4,885 MHZ
T 1 824.022 MHz -8.99 dBm nd8 26.00 dB TL L £24.042 MHz -9.58 dBm n 26,00 d8
T2 1 829.007 MHz -8.46 dBm Q factor 166.0 T2 1 B2B.928 MHz -9.83 dBm Q factor 168.8

J

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 10,90 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.17 dBm) ™M1[1] 15.05 dBm)
836.82000 MHz 834.96200 MHz
= i - 26.00 dB @ X ndB 26.00 dB
04 o it e \\ 4.825000000 MHZz 104 T et el AT - (LTSNS 4.845000000 MHz|
] Q factor | 173.4 | Q factor ll 172.3
od - _I‘ od | L
/ ¥ Tl 12
104 ¥ 0d 4
[ 3
20 d 20 d
\ J VA A ] e
st il V™ i .
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.82 MHz 17.17 dBm nd@ down 4.825 MHz M1 1 B34.962 MHz 15.85 dBm nd@ down 4,845 MHZ
TL 1 834.042 MHz -8.59 dBm ndd 26.00 dB TL L £34.072 MHz -10.24 dam nd8 26.00 dB
T2 1 838.868 MHz -8.97 dBm Q factor 173.4 T2 1 B3B.91B MHz -10.09 dém Q factor 172.3
L U J wa

J

Highest Channel

/ 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.25 dBm| mili] 15.24 dBm|
844.39200 MHz 845.10100 MHz
e - R 26.00 dB & ndB 26.00 dB
. AL PN A 4.875000000 MHz o e A et Ta v 4.905000000 MHz
Q factor 173.2) i Q factor \ 172.3
o 0 L
\
BUE! -10d Ik
\ \
20 d \ 7 20 di \
\ - A i )
B AT P o I e A Y
30 dr ! S / \ .
-40d -40 d
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 844.352 MHz 16.25 dBm ndB down 4.675 MHz ML B45.101 MHz 15.24 dBm ndB down 4,905 MHz
T1 1 844.052 MHz -10.06 dBm nds 26.00 d8 T1 1 844,032 MHZ -10.75 dBm nds 26.00 da
T2 1 846.928 MHz -10.04 dém Q factor 173.2 T2 1 B45.536 MHZ -11.03 dém Q factor 172.3
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 10,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.19 dBm| ™Il
11 60 MH?Z|
20 20
26.00 dB L .. 26.00 dB
g 9.850000000 MHz 104 st - Tt \ 9.830000000 MH|
Q factor 84.5 / Q factor | 84.7
d 4 { il
o 0 — .
04 - 10 d ,“'
20d Ve - A /
S Rl VN e A
-30 =
-0 d -40 di
50 d -50 di
&nd 60 d
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 832.556 MHz 18.19 dBm ndB_down 9.85 MHz ML 32 556 MHZ 17.59 dBm ndB_down 9,83 MHZ
TL 1 824.085 MHz -8.08 dBm ndd 26.00 dB TL L £24.105 MHz -8.58 dBm n 26.00 dB
T2 1 833.915 MHz -8.02 d8m qQ factor 84.5 T2 1 833,935 MHz -8.09 d8m qQ factor 84.7
L U J L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.7a dBm) ™M1[1] 18.92 dBm)
M1 834.5420 MHz 11 833.7430 MHz
20 20
[N SN S T S, 26.00 dB —__ nds 26.00 dB
o { VT B - .830000000 MHZ 04 i el A P .810000000 MHZ]
7 Q factor 84.9) ] Q factor 85.0)
d | P | \
o ] —
il i 12
-10 df -10 d Y
/ / |
204 20d 't
e Jnd - P A il Pa et
B a0
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834.542 NMHz 17.73 dam nd8 down 9.83 MHz ML B32.743 MHZ 18.32 dam nd8 down 9.81 WHz
T 1 831.625 MHz -7.92 dBm nd8 26.00 dB TL L 31625 MHz -7.97 dBm nd8 26,00 d8
T2 1 841.455 MHz -8.13 dBm Q factor B84.9 T2 1 B41.435 MHz -7.34 dBm Q factor 85.0
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.92 dém| mili] 17.68 dBm|
641.1030 MHz - 1610 MHz
re_mds 26.0048 A B A 26.00 d8
BV W ©.850000000 MHz 104 ( i WV Rw Y ©9.730000000 MHz
a fa 85.4 T Qe | 86.7
i !
0
Th
-10d -
\ f
; 20d 7
R B s
e o S
R -
L v
-40d -40 d
50 df -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 841.103 MHz 17.92 dém ndB down 9.65 MHz ML 543,461 MHz 17.63 dém ndB down 9,73 MHZ
TL 1 839.045 MHz -8.10 dém ndé 26.00 dB TL 1 839.165 MHz -9.21 dém ndé 26.00 d8
T2 1 846.855 MHz -8.38 dBm  factor B5.4 T2 1 B45.595 MHz -7.91 dBm  factor 86.7
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

L I

J

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.28 dBm) ™M1[1] 15.95 dBm)
M 830.8110 MHz 828.3230 MHz
20 - 20
X | _peonde . 26.00 dB ndB 26.00 dB
. - AR A T AAAVE 14.535000000 MHz . o A A A s 14.386000000 MHz
i Q factor 57.2) i Q factor 57.6)
{
o4 0d
-10 df ¥ -10 d
/
20 d j' 20 di <
T e B (Y L A TNA s L A WP
=t )
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B31.5 MHz 1001 pts Span 40,0 MHz CF 831.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result
M1 1 830.811 MHz 16.28 dBm nd@ down 14,535 MH2 M1 B2B.323 MHz 15.35 dBm nd@ down 14,386 MHZ
T 1 824.307 MHz -9.64 dBm nd8 26.00 dB TL L £24.247 MHz -10.56 dBm n 26,00 d8
T2 1 838.843 MHz -9.34 dBm Q factor 57.2 T2 1 B3B.633 MHz -10.87 dém Q factor 57.6

L U

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.64 dBm)| MI[1] 16.89 dBm
835.2410 MHz 1 829.9970 MHz
20 In 20 I
NI . “ndB 26.00 dB X - ndp 26.00 dB
o s e VS A B 14.386000000 MHz| 104 [ e e B ey 14266000000 MHz
T Q factor 58.1] T Q factor \ 58.2)
o d 4 0 di |
i 13
10 df - -10 di T
| I
204 = 20d o
4 Ao A \ AP AT I X
I A ] Y VAt b ]
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.241 MHz 16.64 dBm nd@ down 14.386 MH2 M1 B29.997 MHz 16.89 dBm nd@ down 14,266 MHZ
T 1 828.307 MHz -9.03 dBm nd8 26.00 dB TL L £20.397 MHz -9.39 dBm nd8 26,00 d8
T2 1 843.693 MHz -9.40 dBm Q factor 58.1 T2 1 B43.663 MHz -9.12 dBm Q factor 58.2
L U J wa L

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 GBm  Offset 10,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.42 dBm| mili] 15.68 dBm|
1460 MHz 8952960 MHz
20 - . ndB 26.00 dB| & b ndB 26.00 dB|
104 It i) AT ALV 14.476000000 MHz 104 e A o ABW ™ 14.476000000 MHZ
Q factor \ 57.7 T Q factor | 57.7
0d 0d = L
i ! {2
-od 04 g =
P / / \
20 — hored
PRI BV e Anoin ! \, I
'—§ﬂ’d Padka - Y T -
i
-40d -40 d "
hen
50 df -50 di
60 df -60 o
CF B841.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.446 MHz 16.42 dBm ndB down 14,476 MHz ML 35,206 MHz 15.68 dBm ndB down 14,476 MHz
TL 1 834.247 MHz -10.12 dam nds 26.00 d8 TL L 34,187 MHz -9.88 dBm nds 26.00 d8
T2 1 846.723 MHz -9.65 dBm Q factor 57.7 T2 1 B45.663 MHz -10.75 dm Q factor 57.7

L )i

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.98 dbm)| MI[1] 15.89 dBm
. 825.01610 MHz 826.29130 MHz
20 M1 20 111
ndly, 26.00 dB T __ndy, 26.00 dB
04 e et A AR 1.214000000 MHZ, 104 pnnantindl Bndhaiad madiieli - T MRS A 3.033000000 MHZ|
Q factor \ 679.6] J, Q factor 272.4
o 7 \L 0 —7
J r
-10 F r -10 d
)/ 4 /
204 5 !
J —r .
- Pafrrm N b b, ) e ey
40 d -40 de
50 d -50 di
&nd 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 825.0161 MHz 15.98 dBm nd@ down 1.214 MH2 M1 826.2313 MHz 15.89 dBm nd@ down 2,033 MHZ
TL 1 824.0902 MHz -10.02 dBm nd8 26.00 dB TL L 823.9775 MHz -9.95 dBm n 26.00 dB
T2 1 825.3042 MHz -9.82 dBm Q factor 679.6 T2 1 827.0105 MHz -9.99 dBm Q factor 272.4

L I ]

L U ]

Middle Channel / 1.4MHz / 64QAM

Middle Channel /

3MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.27 dBm)| ™M1[1] 16.94 dBm)
836.13360 MHz W 837.29720 MHz
= ndB 26.00 dB @ PN ndg X 26.00 dB
o A BT 1.225200000 MHz 04 et ¥ MmN e TN 2.979000000 MHZ]
Q factor \/“. 682.5) I Q factor \ 281.1]
d i |
o ; 0 =
-0 d i 104 ¥
| \
z0d v ‘\ 20d !
T N U S [N PN
P — -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.1336 MHz 15.27 dam nd8 down 1.2252 MHz ML L 37,2072 MHz 16.94 dBm nd8 down 2,979 WAz
TL 1 835.8874 MHz -10.54 dam nd8 26.00 dB TL L £35,0255 MHz -8.84 dBm nd8 26.00 dB
T2 1 837.1126 MHz -10.91 dém Q factor 682.5 T2 1 B3B.0045 MHz -8.94 dBm Q factor 281.1

L I ]

L U ]

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 6

4QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 10,590 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,50 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.89 dBm| mili] 15.90 dBm|
" 848.40350 MHz " 846.70880 MHz
e Y ndg 26.00 dB & 3 ndB_ - 26.00 dB
104 s - AT A T, 1.216800000 MHz 104 Fad R haieaval hakr s - ddeacdl ™ 3.021000000 MHz|
Qfactor | 697.3 T Q factor \ 280.3
P |
od —7 I 0 v
3 1 i %
104 ¥ : 04 f‘ 4\
20 d - / \
N P Py PV PN ~
- S I R
3 Gam—d e =
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 848.4035 MHz 15.89 dBm ndB down 1.2188 MHz ML 545.7086 MHz 15.90 dBm ndB down 3.021 MHz
1 847.6302 MHz -10.09 dam nds 26.00 dB TL L 8459895 MHz -10.43 dam nds 26.00 d8&
1 846.907 MHz -10.27 dém Q factor 697.3 T2 1 £49.0105 MHz -10.15 dém Q factor 280.3
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.94 dbm)| MI[1] 16.32 dBm
824.47200 MHz s 829.8990 MHz
= ndB 26.00 dB @ A nd_ 26.00 dB
04 Jw-\)‘,{- P D AL 4.995000000 MHz| 104 T - S e T Ty 9.950000000 MHz
Q factor 165.1 Q factor \ 83.4
/ / \
od 0 d !\-
10 df -10 o \
20 d
1 N
AR AP A v :
40 df 40 de
50 d 50 d
&nd 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.472 MHz 14,94 dBm nd8 down 4.995 MHz ML 20,899 MHz 16.32 dBm ndB_down 9,95 MHZ
TL 1 823.973 MHz -11.32 dbm nd8 26.00 dB TL L £24.025 MHz -10.14 dBm n 26.00 dB
T2 1 828.968 MHz -10.74 dBm Q factor 165.1 T2 1 B33.975 MHz -9.80 dBm Q factor 83.4

L U J wa JU J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.05 dBm)| ™M1[1] 15.01 dBm)
95.11100 MHzZ 833.1830 MHz
20 t 20
¥ ndB 26.00 dB ndB 26.00 dB
g P S YL i e B 4.925000000 MHz 104 v Yoo N \ 0.710000000 MHz|
] Q fadtor | 169.6) ] Q factor \ 85.8
| \
i Lt A
a o
! Tt !
104 L 10 d ¥ L
\\ / \
204 20d f ‘
\ n \ A - T A
[ et o e .
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.111 MHz 15.05 dam nd8 down 4.925 MHz ML L B32.183 MHz 15.91 dam nd8 down 9.71 Wz
T 1 834.012 MHz -10.86 dBm nd8 26.00 dB TL L B31.685 MHz -9.61 dBm nd8 26,00 d8
T2 1 838.938 MHz -10.74 dBm Q factor 169.6 T2 1 B41.395 MHz -10.29 dém Q factor 85.8
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.10 dBm)| ™M1[1] 17.98 dBm)
844.51200 MHz ~ 8428620 MHz
= - nd 26.00 dB @ x __ndB 26.00 dB
o e AP b A A BN 4.885000000 MHZ 04 Ve TR 9.710000000 MHZ]
7 Q factor 172.9 Q factor \ 86.7
/ \
od 0 d
10 df -10 o
204 C
iy s N L il g [
40 df 40 de
50 d S0 d
&nd -60 di
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 844,512 MHz 15.18 dam nd8 down 4.885 MHz ML L 842,352 MHZ 17.38 dam nd8 down 9.71 Wz
T 1 844.022 MHz -10.39 dBm nd8 26.00 dB TL L £39.185 MHz -8.59 dBm 26,00 d8
T2 1 848.908 MHz -11.06 d8m Q factor 172.9 T2 1 B4B.B9S MHz -8.87 dBm 86.7
L U J wa L JU J L]

TEL : 886-3-327-3456 Page Number 1 A26-12 of 51
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

trum i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 14.17 dBm)
" 828.7730 MHz
= nd 26.00 dB
g fa . B AP 14.206000000 MHz
- 7 Q factor \ 58.4
/ \
o dém. I+
-10 dBm !- -
! \
20 dBm 1 -
Pl M \w‘ Ay
30 dom >
-40 dBm
50 dgm
-6 dBm
CF B31.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 828.773 NMHz 14,17 dBm nd8 down 14.206 MHz
T1 1 824.427 MHz -12.64 dam nd8 26.00 dB
T2 1 838.633 MHz -11.31 d8m Q factor 58.3
L L J -
trum i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 14.24 dBm)
833.6590 MHz
20 d8
jE ndB 26.00 dB)|
g o Ve, N LN 14.476000000 MHz
* 1 Q factor™ ™ ™ 57.6
0 dBm:
-10 dBm 7
20 d8m s
e
Cyn sl o
-40 dBm
50 dgm
-6 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833,653 MHz 14,24 dBm nd8 down 14.476 MHz
T1 1 829.217 MHz -12.15 dbm nd8 26.00 dB
T2 1 843.693 MHz -11.84 ddm Q factor 57.6

Highest Cha

nnel /

15MHz / 64QAM

trum

=

Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 14.89 dBm|
838.6290 MHz
e 5 ndB 26.00 dB|
104 it il TR, NV V) AR Y 14.386000000 MHz
- Q factor v | 58.9)
0 dém t
-10 dBm 1';
20 dam \I
\ ol O .
Hrem =
n,
-40 dBm _—
LA,
-50 dam ks
-60 dBm
CF B41.5 MHz 1001 pts pan 30.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result |
ML 1 836.623 MHz 14.89 dBm ndB down 14.386 MHz
T1 1 834.307 MHz -11.57 d8m nds 26.00 dB
T2 1 848.653 MHz -11.50 dém  factor 56.3
L L ) e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 & 1.09 | 273 | 271 | 451 | 453 | 905 | 9.05 | 13.31 | 13.40 | - -
Middle CH 1.08 | 110 | 273 | 270 | 450 | 4.49 | 9.01 | 899 | 13.40 | 13.46 | - -
HighestCH | 1.09 | 1.09 | 270 | 2.72 | 446 | 449 | 901 | 895 | 13.46 | 1343 | - -
Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.09 - 2.72 4.50 - 9.05 - | 13.37 - -
Middle CH 1.09 - 2.72 4.49 - 9.05 - | 13.40 - -
Highest CH | 1.09 - 2.72 4.48 - 9.05 - | 13.40 - -
TEL : 886-3-327-3456 Page Number 1 A26-14 of 51
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 17.1a dBm| ™M1[1] 16.01 aBm)
0 824.21890 MHz - a1 824.84270 MHz
X o 1 - 0 1.088111888 MHZ . ;T 1.085314685 MHZ]
T I el E b LAty [ Yoy
10d 104d
I
o4 : | od
] |
10 df "f - -10 o
/ i
20 d + 4 20 di
. SV
AN S [P Y
| g B WU | i i A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,218 MHz 17.13 dam ML L 24,8427 MHz 16.81 dBm
TL 1 824.15734 MHz 10.97 dBm Oce Bw 1.088111688 MHz TL L 824.16014 MHz 10.79 dBm Oce Bw 1.085314685 MHz
T2 1 825.24545 MHz 10.04 dam T2 1 825.24545 MHz 9.1 dam

L U

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 18.43 dBm| MiL1] 17.07 dBm|
n B36.58110 MHz o W 836.16430 MHZ
o pre o 1.082517483 MHe| ¥ 1099300699 MHz|
L3 ™A P e
10 d i T 10 di
I
o4 . 0d
\ /
-10 df \ -10 d
204
T -
AaliiVens A A i e
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5811 MHz 18.43 dam ML L 836.1643 MHz 17.07 dam
T 1 835.95734 MHz 10.62 dBm Oce Bw 1.082517483 MHz TL L 835.95175 MHz 9.65 dBm Oce Bw 1.099300699 MHz
T2 1 837.03986 MHz 11.11 dam T2 1 837.05108 MHz 9.64 dam

L I

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

L )

pectrum
Ref Level 30.00 dém  Offset 10,90 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 16.40 dBm| 16.71 dBm)|
0 e 848.47900 MHz - 848.10980 Mz
I . P AL 1.090909091 MHz . 1.090909091 MHZ|
N e ot et S L e P
10d d 104d
0d 4 0 d ¥
/ A / A
10 df - -10d
|
\ / \
20 d - 20 d f +
. L e R . ™ T ,, e ANt TN
- VAT Y - riﬁw ELANAY b
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 846.478 MHz 16.40 dBm ML 5451095 MHz 16.71 dBm
TL 1 847.75175 MHz 10.73 dém Oce Bw 1.090905091 MHz TL 1 B47.75455 MHz 8.93 dém Oce Bw 1.090909091 MH2z
T2 1 943.94266 MHz 10.82 dBm T2 1 846.84545 MHz 9.18 dbm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

(<] (=
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.94 dBm) ™M1[1] 17.01 dBm)
- 80570 MHz - i 624.31920 MHZ,
P AP N - T 56733 MHZ TP e I - T R o 2.709290709 MHz
10d '1\ 104 i
/ \ {
o di 3 0di
/ /
-tod -10d -
/ 7
204
A, S,
“an
40 df 40 de
50 d S0 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.8057 MHz 18.94 dam ML 24,3107 MHz 17.81 dam
T 1 824.12138 MHz 10.77 dBm Oce Bw 2.733266733 MHz TL L 824.14535 MHz 12.65 dBm Oce Bw 2.709290709 MHz
T2 1 826.85465 MHz 12.47 dom T2 1 826.85465 MHz 11.56 dBm

L U J L JU J

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.26 dBm) ™M1[1] 18.60 dBm)
0 83608640 MHz - 11 835.22330 MHz
e e 2.727272727 MHz [0 VAVSa AV -1 2.697302697 MHz
10d 104d ]
] | |
/ / \
od 7 0di -+
-10 df L -10 d j
20 df if /
= ] A
IR PNV o ] p— v R AVt W
-3t >
40 df -40 di
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.0854 MHz 18.26 dam ML 835,233 MHz 18.60 dam
TL 1 835.13337 MHz 11.01 dBm Oce Bw 2.727272727 MHz TL L 835.14535 MHz 12.50 dBm Oce Bw 2.697302697 MHz
T2 1 837.86064 MHz 12.16 dam T2 1 83784266 MHz 11.47 dom

L I ]

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.47 dBm| mili] 17.94 dBm|
20 11 B46.96050 MHz| 20 M1 B46.54100 MHz
~ . - . o~ T 2.703296703 MH. x y 2.721278721 MH,
e e [, PR - AN R g
10 d 10 d
Ay
g od )
|
\
BUE! / -10d
/ \
20 d L -
o ed ™ Y AP e
=0
40 df 40 d
50 df 50 di
60 d -60 db
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.9505 MHz 18.47 dBm ML 545,541 MHz 17.94 dBm
TL 1 846.13936 MHz 12.38 dém Oce Bw 2.703296703 MHz T1 1 B846.13337 MHz 12.49 dBm oce Bw 2.721278721 MHZ
T2 1 943.94266 MHz 11.77 dBm T2 1 846.85465 MHz 10.52 dBm

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.81 dBm) ™M1[1] 15.56 dBm)
0 ) 826.52000 MHz - - 824.06200 MHz
¥ - r QEC B 4.505494505 MHz 1 Y Occ B 4.525474525 MHz
e Y W T L WAy AV T J o L P e
10 di £ 10 d 7
\
od / ] od /
! | I \
10 df - + -10d t
/ \ f' \
20 d j - 20d K v T
- AL Ao e
P A s I LT VP Mrendony iy
=) L~ = gy =
40 df 40 df
50 d 50 d
-60 d 60 d
CF 826.5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.52 MHz 16.81 dam ML 24 B62 MHZ 15.56 dBm
TL 1 824.25225 MHz 12.12 dBm Oce Bw 4.505454505 MHz TL L 824.24226 MHz 11.44 dBm Oce Bw 4.525474525 MHz
T2 1 928.75774 MHz 11.72 dBm T2 1 828.76773 MHz 9.70 dam

L U J L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.88 dBm) ™M1[1] 15.04 dBm)
- w1 835.31100 MHz - 834.37200 MHZ,
X 1 c Bre 4.495504496 MHz o 4.485514486 MHZ
NS S [ T |
10d . ¢ 104 H
/ \ |
od \ 0 di 4
/ \ J |
10 df -10 o
204 20d — =
o AW, e T e ddig) VRN
40 df 40 de
50 d S0 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.311 MHz 16.88 dam ML £34.372 MHz 15.84 dam
T 1 834.24226 MHz 10.71 cBm Oce Bw 4,495504496 MHz TL L 834.25225 MHz 10.93 dBm Oce Bw 4.485514486 MHz
T2 1 838.73776 MHz 9.72 dom T2 1 838.73776 MHz 11.37 dam
L U J wa L JU J L]

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,90 db & RBW 100 kHz RefLevel 20.00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.08 dm| mili] 15.37 dBm|
20 I 845.29100 MHz - 846.98000 MHz
rrem A\ "\ n pOC . 4.455544456 MHz X Doeew 4.485514486 MHzZ|
P S A 5 ol A Rt e A neae St e A
10d - 10d - —
{ [ f
ad J | od
{ 4
4 \ 4
- -10
/ \
20 d 1 20 di
n, . PN
. . [ — n ook Lo S s a
andbh -3 N
-40d -40 d
-50 d -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 845.281 MHz 17.08 dém ML 45,56 MHz 15.37 dBm
TL 1 844.26224 MHz 12.41 dém Oce Bw 4.455544456 MHz TL 1 B44.25225 MHz 10.80 dBm Oce Bw 4.485514486 MH2
T2 1 84871778 MHz 11.10 dBm T2 1 846.73776 MHz 10.91 dBm
L ) ( )i ) -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26
Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.57 dBm) 17.22 dBm)
20 M1 ). 7180 MHz| 20 827.6610 MHz
[ET RPN S g T ¢ 9.050949051 MHz N 050049051 MHz
10d T | 104 Y
f /
0 df T \. 0
| f \
-10 -10 d "
] T |
20d 20d ,.‘ ‘\ —
Y A Pt ¥ e N SN |~ ha VPSS
-30 ot -30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 830.718 MHz 18.57 dam ML B27.661 MHZ 17.22 dam
TL 1 824.4845 MHz 12.61 dBm Oce Bw 9.050943051 MHz TL L £24.4B45 MHz 11.68 dBm Oce Bw 9.050949051 MHz
T2 1 833.53585 MHz 13.04 dam T2 1 833.5355 MHz 12.24 dBm

L )i o

dle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.98 dBm) ™M1[1] 19.42 dBm)
- M1 93.6630 MHZ - " 834.0620 MHz
T A 9.010080011 MHz A e 2 £.991008991 MHZ
g ¥ d 104 y
! IL /! '\
od 0 d
i \ [ 4
\ \
10 ) -10 + T
204 L 20d — - \,
- ] SR SYA S ) T B Ny
3Ly 36 A
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833,663 MHz 18.98 dam ML L £34.062 MHZ 19.42 dam
T 1 9319845 MHz 12.63 dBm Oce Bw 9.010985011 MHz TL L £32.0045 MHz 12.24 dBm Oce Bw £.991008991 MHz
T2 1 840.9955 MHz 12.36 dam T2 1 840.9955 MHz 11.57 dam
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.93 dém| mili] 17.58 dBm|
20 639.8440 MHz - M B39.9440 MHz
SN P OCLBY o T 0.010980011 MHz . N =L 80510480951 MHz
10d - 10d
/ |
| /
od + od
/ \ (
BUE! it -10d \
[ \ \
\ a0 dem e 1
[N e, NSV [
\
v = -
ANy
-40 -40 df
50 df -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 839.844 MHz 17.93 dém ML 639,544 MHz 17.53 dém
TL 1 839.5045 MHz 11.55 deém Oce Bw 9.010989011 MHz T1 1 839.5245 MHz 10.36 dBm oce Bw 8.951048951 MHZ
T2 1 848.5155 MHz 12.18 dBm T2 1 B45.4755 MHz 11.10 dBm

L )i
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.09 dBm 17.11 dBm)|
2790 MHZ
20 20
) . 13.906695307 MHz !
e T
10 d *\ 10 d #m it
o4 T f od f
\ /
-10 d - -10 de
/ | /
204 20d f
v o N e e e
] = = 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B31.5 MHz 1001 pts Span 40,0 MHz CF 831.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832.279 MHz 16.09 dam ML B35.606 MHZ 17.11 dam
T 1 824.8467 MHz 10.64 dBm Oce Bw 13.306633307 MHz TL L £24.8167 MHz 10.75 dBm Oce Bw 13.396603397 MHz
T2 1 838.1533 MHz 10.86 dam T2 1 838.2133 MHz 10.33 dam

L U

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I ]

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 16.74 dBm)
X 830.2660 MHz
20 20
] A 13.996605397 MHz T B 13.456543457 MHz
g ety L Tl N . S| 12
e - s e b Pounr| e
| |
0 di t 0 d 1
/ | . {
10 df 7 T -10 v
| 1
204 1 T 20d
A N, i
o g pe Y VT Y, ket 7L T
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833.083 MHz 18.36 dam ML L B30.266 MHZ 16.74 dam
T 1 829.8167 MHz 12.05 dBm Oce Bw 13.396603397 MHz TL L £29.7567 MHz 11.55 dBm Oce Bw 13.456543457 MHz
T2 1 843.2133 MHz 10.88 dam T2 1 843.2133 MHz 9.6 dam

L U

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.82 dBm| mili] 16.83 dBm|
5.2360 MHz - 895.2960 MHz
. 0cc 13.456543457 MHz | 13426573427 MHz
SPPPVNN RV, Y s R o o T
= 10 d ] -
| oa .
| | 4
\ _10d / "
7 \
kl‘ 20 di f 1
1 PR P \_\
! WOV \ Dﬂ.,wJ - A
e ¥ §
BLAN L
-40d 5 -40 d
“x\ V\(\
e ]
50 df -50 di
60 d -60 db
CF B41.5 MHz 1001 pts Span 30.0 MHz CF 841.5 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 835.236 MHz 16.82 dBm ML 35,206 MHz 16.83 dBm
TL 1 834.7268 MHz 12.39 dem Oce Bw 13.456543457 MHz TL 1 834.7567 MHz 11.56 dBm oce Bw 13.426573427 MHz
T2 1 848.1833 MHz 9.15 dbm T2 1 5451633 MHz 10.57 dBm

L )i
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.77 dBm| ™M1[1] 16.47 aBm)
- 4760 MHz - 626.20730 MHZ,
Occ B 1090909091 MHz| . 2.715284715 MHZ]
A iy Ty A SN o
04 e [ 104 IJ‘ :
| | \
o4 7 0d : L
/ |
10 d - T -10 di \
{ \ \
20 d T - .
Ml N (N NN
e NAYa AR o
Ve =
40 df -40 d
50 df 50 d
&nd -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.3476 MHz 14.77 dBm ML 26,2073 MHz 16.47 dam
T 1 824.15175 MHz 7.73 dBm Oce Bw 1.090305051 MHz TL L 824.15135 MHz 9.56 dBm Oce Bw 2.7152B4715 MHz
T2 1 825.24266 MHz 8.87 dam T2 1 826.86663 MHz 10.44 dam

L U ]

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.02 dbm| MiL1] 16.77 dbm|
n B36.74340 MHz o N 836.74580 MHZ
/Qh: Bre 1.085314685 MHz| [ S N, c By - 2.721278721 MHZ]
104 E R il Vol RPUAY Lt L] P A e o AR A Anadn's e A T2
£ i T
1 ] \
ad : ! 04 |
/ \ I
10 df - 10 d T
/ \
204 - 20d =
b, \ [ =
VYA R V1N e Rl S
e avy -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.7434 MHz 15.02 dam ML 836, 7458 MHz 16.77 dam
T 1 835.95734 MHz 9.61 dBm Oce Bw 1.085314685 MHz TL L 835.13936 MHz 10.75 dBm Oce Bw 2.721278721 MHz
T2 1 837.04266 MHz 8.46 dam T2 1 837.86064 MHz 10.29 dam

L I ]

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

pectrum
Ref Level 30.00 dém  Offset 10,90 db & RBW 30 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.46 dBm| ™Il 16.04 dBm|
0 848.10980 MHz - W 848.61490 Mz
. 1.088111888 MHZ o R — - X 2.721278721 MHZ]
o~ -~ - e e T
| A k v R
10d i 104d
1 {
0d f‘ s 0 df 1
o / \ ou /
20d 4 20 d +
P PPN e - PR PR
< B - v Y0
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.1006 MHz 15.45 dBm ML B45.6140 MHz 16.84 dBm
TL 1 847.75455 MHz 7.29 dBm Oce Bw 1.088111888 MHz TL 1 846.13936 MHz 10.75 dem Oce Bw 2.72127B721 MH2z
T2 1 943.94266 MHz 8.61 dbm T2 1 846.86064 MHz 9.76 dBm

L 1 ) ]
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

L U

o o
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.95 dBm) ™M1[1] 15.02 dBm)
- 828.57800 MHz - " 833.2360 MHz
Bre 4.495504496 MHz —_occBw X 050049051 MHz
10d Thfonritng fofis nssodian mpof S S/ 104 N YAl el P atdes Rulatein
f [
o d
-10 df
204
. n y
Lacgmo it AP L
40 df -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 828.578 MHz 14,95 dam ML £32.236 MHz 15.82 dam
T 1 824.27223 MHz 8.57 dBm Oce Bw 4,495504496 MHz TL L £24,5045 MHz 9.63 dBm Oce Bw 9.050949051 MHz
T2 1 828.76773 MHz 8.67 dam T2 1 833.5554 MHz 11.25 dam
L U J L JU J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.25 dBm) ™M1[1] 15.92 dBm)
- " 837.63900 MHz - - 834.9420 MHz
odgw 4.485514486 MHz ; N RS 050049051 MHz
) A " Vo g e L
w0 ? e e [P, ! 104 .
od | 0d /
] \ i
10 df \. 10 d i
/ /
204 £ /
Moy ’ A i
[V S, SRV, Y e S
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.639 MHz 14,25 dam ML 34,347 MHZ 15.92 dam
T 1 834.25225 MHz 10.68 dBm Oce Bw 4,485514456 MHz TL L 5319445 MHz 9.63 dBm Oce Bw 9.050949051 MHz
T2 1 838.73776 MHz 9.37 dam T2 1 840.9955 MHz 9.59 dam
L.

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.71 dBm| mili] 15.71 dBm|
20 844.99200 MHz - 845.0790 MHz
- v Oce B 4.475524476 MHz - occ 0.050949051 MHz
N Y. U P e, T o (S
04 e %S - W SENE 104 ‘
i 4 { i
od 7 T 0 7 \
J ! \ g | |
-0 b -10 f
\ [
20 d 20 di
T -
A LS P NP )
AN LA - e
Sl - -30 —
|
-40d -40 d
50 df -50 di
-60 df -60 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 844.952 MHz 14.71 dBm ML B45.079 MHz 15.71 dBm
1 844.25225 MHz 10.32 dBm oce Bw 4. 475524476 MHz TL 1 839.4446 MHz 10.63 dém Oce Bw 9.050949051 MH2z
1 848.72777 MHz .65 dbm T2 1 B45.4955 MHz 9.70 dBm
L ) L )i ) L
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 26

Lowest Channel / 15MHz / 64QAM

trum

&

Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz
lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

20 d8

10d e, e Ped S Sy

15.31 dBm)|
6390 MHZ|
13366633367 MHZ

0 dBm:

10 dBm:

20 dBm r L

NN P P

-30 dBm

Wi,

-40 dam:

-50 dém

-60 dBm

CF B31.5 MHz 1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1

832.639 MHz 15,31 dBm

T2 1 838.1833 MHz 9.36 dBm

TL 1 824.8167 MHz 9.80 d8m Occ Bw 13.366633367 MHz

Middle Channel / 15MHz / 64QAM

Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz
lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

133966032

L e LY

MIL1] 1546 dBm
. . B31.1650 MHzZ|
= 97 MHz|

0 dBm:

10 dBm:

20 dBm

B AN

-40 dam:

-50 dém

-60 dBm

CF B36.5 MHz 1001 pts

Span 30.0 MHz

Marker

r
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 831.165 MHz 15.46 dam
T1 1 829.8167 MHz 8.70 dBm Oce Bw 13.396603397 MH.
T2 1 843.2133 MHz 9.72 dbm

iz

Highest Channel / 15MHz / 64QAM

) [
Ref Level 30.00 dém  Offset 10,90 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MH:  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
mili] 14
" 836,16
e N "'\ Oce Bw 13.396603397 MHz|
104 el W W) WPV IL VAN v i
[ \
0 dém T T
| \
-10 dBm f
[ \
20 dam - -
iy [N o b
=4 G -
e
-40 dBm \
N
=50 dom
-60 dBm
CF B41.5 MHz 1001 pts pan 30.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result |
ML 1 836.185 MHz 14.35 dBm
T1 1 834.7567 MHz 9.18 dém Occ Bw 13.396603397 MHz
T2 1 848.1533 MHz 7.23 dém
( ) ] b o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 4.\\ 20 ﬂB;':i‘p { : S
10 dBm {K \ 10 dBm i \l‘l
ode l 0 dem !
-10 dem | -10 dBm I
-20 dem “‘H -20 dBm—1
-30 dam ’v.a\ 30 dep i L\
-40 dem ,\M\ 40 dpm \
-50 dem s [l -56em
I T B § ~— 1 A
BT 60 dem — -
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,98002 MHz -50.70 dem -37.70 06 847,000 MHz B 100 000 kHz e e 2170 dbm —aﬁl
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35550 MHz ~29.67 dbm -16.57 d& 849,000 MHz 850000 MHz 20,000 kHz 849,00549 MHz -28.31 dBm -15.31 dB
£24.000 MHz 526000 MHz 100.000 kHz 624.24476 MHz 22.39 dBm ~7.61 dB 850.000 MHz 860.000 MHz 100.000 kHz 851,55345 MHz -51.67 dBm -38.67 dB
.
)i i )
Date: 05:55:13 | oeroiies

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum || spectrum
Ref Level 30.00 dem  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.90 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
1 | 3 3 Line _$PURIDUS_LINE_ABS PABS
20 ﬂIB’I';‘“J PURIOUS INE_ABS 20 dém
LY it
10 dBm ffm w\‘\ 10 d?. \
ode - 0ds t
J ‘ f '
-10 dam i L -10 dpm
-20 dBm 1 -20 dem
-30 dBm L‘-—,, Bm
,w‘"'“’ "\.._,,.AT
-40 dBm i -40 dBm "
-50 dem — = -50 dBm =
I ~—.
-
e i . T —
EaI -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,399600 MHz -35.99 dém -22.99 dB 847.000 MHz 849,000 MHz 100.000 kHz 848,40759 MHz 13.98 dBm -16.02 dB
823.000 MHz 524,000 MHz 20,000 kHz 82399650 MHz -31.78 d&ém -18.78 de 849.000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -35.52 dBm -22.52 dB
£24.000 MHz 826.000 MHz 100.000 kHz B24. 47453 MHz 14.52 dém -15.48 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -33.87 dBm -20.87 dB
T
1 j [ i
Data: 2020 06:06:28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
20 ghine _FPURIOUS }INE_ABS PASS h\ 20 chine -w[u;\: OUS_LINE_ABS, PABS
10 dBm / | 10 dém T ]|
|
|
ode i 0 dem {J
-10 d&m | -10 dBm
SPURIOUS INE_ABS ‘u‘ f
20 dem }‘l 20 dem J
-30 dBm / 30 d \
-40 dBm lw/_\.,‘l -40 di m‘-r ‘\\
-50 dem /l W |50 Eem
_»-.._.__,u"w-”“v' *\J"&N—_“
R=1NNG 1T 60 dem o
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| 'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,95604 MHz ~51.76 dBm -38.76 05 547,000 Mz | 849,000 Mz 100,000 Kiz 348, 76553 MHZ o137 dBm .69 B
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -29.24 dém -16.24 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,00949 MHz -27.59 dBm -14.59 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.23477 MHz 21.56 dBm -8.34 d& 850.000 MHz 860.000 MHz 100.000 kHz 85155345 MHz -51.88 dBm -38.88 dB
T
) i )
Date: 7.AUG.2020 D06:03:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr [01 avgpur

Limit #heck BAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dBm /' ""\\ 10 di{r‘. — ‘\
ode { 1 0 de ‘|
-10 dBm 1 L -10 dpm
SPURIOUS_LINE_ABS 1 ‘
-20 deém ‘ k“ -20 dBm
-20 dBm J”(t‘a dBm
-40 dem 7 -40 dem P
’"/’
-50 dem p— = -50 dem ~
,",_.‘—Ww"—'M k\““—-«_.‘_
-60 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -3E5.99 dém -22.99 de 847.000 MHz 849.000 MHz 100.000 kHz 848,18981 MHz 13.35 dBm -16.65 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.98152 MHz -31.75 dBém -18.75 dB 949,000 MHz 850,000 MHz 20,000 kHz 840,03746 MHz -34.82 dbm -21.82 dB

824.000 MHz 526,000 MHz 100,000 kHz 824.25075 MHz 13.79 dBm -16.21 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.01433 MHz -34.70 dbm -21.70 dB
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